AW TA ProODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400

TEST REPORT

Client:  Birrus Matting Systems Test Number : 25-003383
60 Gaine Road Issue Date : 29/08/2025
Dandenong South VIC 3175 Print Date : 29/08/2025

Sample Description Clients Ref : "Ultramat Creative"

Entrance Matting

Colour : Multicolour

End Use: Matting

Nominal Composition : Aluminium extrusions with Nylon carpet
Nominal Thickness : 10mm
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Client:  Birrus Matting Systems Test Number : 25-003383
60 Gaine Road Issue Date : 29/08/2025
Dandenong South VIC 3175 Print Date : 29/08/2025
AS IS0 9239.1-2003 Reaction to Fire Tests for Floorings. Determination of the Burning Behaviour using a
Radiant Heat Source
Date of Sample Arrival 14-08-2025
Date Tested 28-08-2025
CHF Value 1 2 3 Mean
Length 8.7 8.7 8.5 8.6 kW/m?
Width >11.0 - - - kW/m?
Smoke Value 1 2 3 Mean
Length 51 45 34 43  %.min
Width 6 - - - %.min
Observations:
Melting Yes
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